
Water Quality Index Prediction for Improvement of
Treatment Processes on Drinking Water Treatment
Plant

Volf, Goran; Sušanj Čule, Ivana; Žic, Elvis; Zorko, Sonja

Source / Izvornik: Sustainability, 2022, 14

Journal article, Published version
Rad u časopisu, Objavljena verzija rada (izdavačev PDF)

https://doi.org/10.3390/su141811481

Permanent link / Trajna poveznica: https://urn.nsk.hr/urn:nbn:hr:157:358175

Rights / Prava: Attribution 4.0 International / Imenovanje 4.0 međunarodna

Download date / Datum preuzimanja: 2024-05-07

Image not found or type unknownRepository / Repozitorij:

Repository of the University of Rijeka, Faculty of Civil 
Engineering - FCERI Repository

Image not found or type unknown
[...]
algorithms such as multilayer perceptron (MLP), convolutional neural network (CNN) and
LSTM. In other research [11], prediction of WQI was done with ML techniques such as
random forest (RF), neural networks (NN), multinomial logistic regression (MLR), support
vector machine (SVM), and bagged tree models (BTM). In other research [12], eight artificial
intelligence algorithms were used, e.g., MLR, RF, M5P tree, random subspace (RSS), addi-
tive regression (AR), ANNs, support vector regression (SVR), and locally weighted linear
regression (LWLR) to generate WQI prediction. In another study [13], WQI prediction
was done using supervised ML, e.g., MLP, Guassian naïve Bayes (GNB), MLR, stochastic
gradient descent (SGD), k-nearest neighbors (KNN), decision tree (DT), RF, SVM, gradient
boosting classifier (GBC) and bagging classifier (BC). Moreover, various ML models such as
boosting-based algorithms, DT-based algorithms and ANN-based algorithms were used for
predicting WQI in research [14]. ANNs were also used for the WQI model in research [15],
while in research [16], simple prediction of WQI was done through supervised ML,
e.g., simple linear regression (SLR), MLR, and ridge and lasso regression (RLR). This
confirms the fact that the WQI method is used worldwide for water quality assessment.

Previous studies regarding functioning and problems on Butoniga DWTP were made
in studies [17,18]. The first study, [17], describes the first experiences of the use of Butoniga
DWTP for drinking water supply. In addition, this study analyzed raw water quality data
from the Butoniga reservoir, and some management guidelines regarding the Butoniga
reservoir and the related DWTP were given. In the second study, [18], the impact of the
Butoniga reservoir raw water quality on water treatment was considered. This study
provided some interesting conclusions, mentioning that the main problem with the Bu-
toniga reservoir, and thus the related DWTP, appears in the summer months when water
temperature is the most critical parameter, because, in order to be suitable for use and for
treatment processes, water must not exceed the maximum allowable concentration (MAC)
of 25 ◦C, according to Croatian regulations for drinking water [19]. In that time period,
water is captured from the lowest water intake, which captures water from the lowest water
layer in the Butoniga reservoir, which have increased concentrations of manganese (Mn),
iron (Fe), ammonium (NH4) and lower pH values. Increased concentration of Mn, Fe, NH4
and lower pH values of water from the lowest water intake requires enhanced continuous
process control and higher consumption of chemicals for the treatment process on DWTP;



Sustainability 2022, 14, 11481 3 of 16

however, the process is also stable in these conditions, and all samples of the effluent are
in accordance with the Croatian regulations for drinking water [19], while the exceeded
temperature values due to the heating of untreated water from the reservoir cannot be
influenced [18]. This is also the main reason why this research was conducted.

To cope with these problems, the ML technique was applied on data measured at the
intake of raw water from the Butoniga reservoir, which is after the purification process of
the DWTP used for drinking water purposes. The first step was to calculate WQI from a
long-term dataset (2011–2020) consisting of physical and chemical parameters measured
once a day, to obtain usable and understandable information about the water quality of
the Butoniga DWTP. Second, based on calculated WQI, the rule-based ML method in the
form of rule-based models was applied to predict WQI with a time step of one, five, ten
and fifteen days in advance, in order to improve specific treatment processes on the DWTP
regarding changes in raw water quality in the Butoniga reservoir. The rule-based models
for numeric prediction use regression equations in the terminal nodes which allow a more
accurate prediction of the target attribute. The models are interpreted as a set of IF THEN
rules, where each rule is associated with a multivariate linear model (equation). Unlike
other AI-based methods, which provide very good predictions, but sometimes are limited
in terms of interpretability (black box models), the rule-based models tend to be more
descriptive and interpretable (white box models) [20]. Therefore, the specific objective of
this study is to obtain WQI prediction models that can be used in the performance and
optimization of treatment processes which are dependent on the quality of raw water, and
overall, for the sustainability of the Butoniga DWTP.

The paper is organized as follows: Section 2 describes the study area and measured
data used in the modelling exercise. Section 3 describes the modelling method, calculation
of WQI and description of the modelling experiment for the modelling task. In Section 4,
the results are presented, i.e., constructed prediction models. Discussion of the results is
presented in Section 5, and finally, Section 6 contains the conclusions of this research.

2. Study Area and Data Description

For the process of obtaining drinking water on the DWTP, raw water was taken from
the Butoniga reservoir (Figure 1). The Butoniga reservoir is an artificial lake created in 1987
with two main objectives: I) protection from adverse water impacts, and II) drinking water
supply. It has a watershed area of about 73 km2, ranging in elevation from 40 to 500 masl.
The volume of the reservoir is 19.5 million m3, the surface area about 2.5 km2, with an
average depth of 7.8 m and a maximum depth of 17.5 m.

As a small and relatively shallow reservoir, it is very sensitive to eutrophication
and degradation processes caused by climate change and human activities. Known and
conventional pressures in the surrounding watershed include erosion and leaching of
nutrients from agricultural lands, as well as from untreated wastewater from settlements
that are drained to the reservoir through black pits or open sewers [17].

The Butoniga DWTP is located about 600 m downstream from the dam of the Butoniga
reservoir, on an area of 80,000 m2 (Figure 1). The first phase of the Butoniga DWTP is
designed to process 1000 L/s or 3600 m3/h. Parts of the process are designed for a final
capacity of 2000 L/s, which is planned in the second phase. All process units are designed
for 24-h full capacity with a hydraulic reserve of 25%. The plant can operate flexibly
by changing the capacity from 20 to 100% of the nominal capacity. The main drinking
water treatment process (Figure 2) consists of the following units: raw water intake, pre-
ozonation, coagulation–flocculation, flotation, rapid filtration, main ozonation, slow sand
filter, disinfection, final pH correction, pressure pumping and chlorination. The auxiliary
process (Figure 2) of drinking water treatment consists of the following units: station
for cleaning sand from slow sand filters, treatment of water from washing filters, sludge
treatment, and neutralization of wastewater from chemicals. The plant was completed and
put into operation in June 2002, while it has been in continuous operation since the spring
of 2004 [18].



Sustainability 2022, 14, 11481 4 of 16
Sustainability 2022, 14, x FOR PEER REVIEW 4 of 17 
 

 
Figure 1. Study area; location of the Butoniga reservoir and the drinking water treatment plant. 

The Butoniga DWTP is located about 600 m downstream from the dam of the Buto-
niga reservoir, on an area of 80,000 m2 (Figure 1). The first phase of the Butoniga DWTP is 
designed to process 1000 L/s or 3600 m3/h. Parts of the process are designed for a final 
capacity of 2000 L/s, which is planned in the second phase. All process units are designed 
for 24-h full capacity with a hydraulic reserve of 25%. The plant can operate flexibly by 
changing the capacity from 20 to 100% of the nominal capacity. The main drinking water 
treatment process (Figure 2) consists of the following units: raw water intake, pre-ozona-
tion, coagulation–flocculation, flotation, rapid filtration, main ozonation, slow sand filter, 
disinfection, final pH correction, pressure pumping and chlorination. The auxiliary pro-
cess (Figure 2) of drinking water treatment consists of the following units: station for 
cleaning sand from slow sand filters, treatment of water from washing filters, sludge treat-
ment, and neutralization of wastewater from chemicals. The plant was completed and put 
into operation in June 2002, while it has been in continuous operation since the spring of 
2004 [18].  

The operation of the DWTP is mainly related to the tourist season, and, of the 
5,000,000 m3 of produced and distributed water annually, 3,000,000 m3 is produced and 
distributed during 15 June to 15 September, when the water quality in the Butoniga res-
ervoir is the worst [18]. 

As mentioned in the introduction, the main problem with the Butoniga reservoir, and 
thus the DWTP, appears in the summer months when the water temperature is the most 
critical parameter, and water for the treatment process must be captured from the lowest 
layer which have increased concentrations of Mn, Fe, NH4 and lower pH values, and thus 
influence the treatment processes [18]. 

Figure 1. Study area; location of the Butoniga reservoir and the drinking water treatment plant.

Sustainability 2022, 14, x FOR PEER REVIEW 5 of 17 
 

 
Figure 2. Butoniga drinking water treatment plant processes scheme [18]. 

The data set for the calculation and prediction of WQI consists of physical and chem-
ical parameters measured once a day at the input of raw water to the DWTP, from 2011 to 
2020. Physiochemical parameters include temperature (Temp), pH, turbidity (Tur), oxy-
gen concentration (O2), total organic carbon (TOC), potassium permanganate (KMnO4), 
ammonia (NH4), manganese (Mn), aluminum (Al), iron (Fe) and the amount of organic 
substances (UV254), whose concentrations are determined in the internal laboratory of the 
Butoniga DWTP by standard analytical methods according to ISO standards [21] and 
standard methods for the examination of water and wastewater [22].  

For the calculation of WQI, the following parameters were used: temperature, pH, 
turbidity, KMnO4, NH4, Mn, Al and Fe; while for the prediction of WQI, along with the 
other parameters, oxygen concentration, total organic carbon and UV254 were addition-
ally used. 

The data were pre-processed regarding to the modelling and research goal. For the 
WQI prediction models, the entire span of the measured data was used, from 2011 to 2020, 
while missing data were managed with a cubic spline interpolation. 

3. Materials and Methods 

3.1. Modelling Methods; Rule-Based Models 

Rule-based regression models for numeric prediction are yet another model repre-
sentation, where the models are interpreted as a set of IF THEN rules, where each rule is 
associated with a multivariate linear model. A rule indicates that, whenever a case satis-
fies all the conditions, the linear model is appropriate for predicting the value of the target 
attribute. The algorithms for rule induction mostly represent different variations of the 
M5 algorithm. The algorithm implemented in a software package WEKA [23] was applied 

Figure 2. Butoniga drinking water treatment plant processes scheme [18].



Sustainability 2022, 14, 11481 5 of 16

The operation of the DWTP is mainly related to the tourist season, and, of the
5,000,000 m3 of produced and distributed water annually, 3,000,000 m3 is produced and dis-
tributed during 15 June to 15 September, when the water quality in the Butoniga reservoir
is the worst [18].

As mentioned in the introduction, the main problem with the Butoniga reservoir, and
thus the DWTP, appears in the summer months when the water temperature is the most
critical parameter, and water for the treatment process must be captured from the lowest
layer which have increased concentrations of Mn, Fe, NH4 and lower pH values, and thus
influence the treatment processes [18].

The data set for the calculation and prediction of WQI consists of physical and chemi-
cal parameters measured once a day at the input of raw water to the DWTP, from 2011 to
2020. Physiochemical parameters include temperature (Temp), pH, turbidity (Tur), oxy-
gen concentration (O2), total organic carbon (TOC), potassium permanganate (KMnO4),
ammonia (NH4), manganese (Mn), aluminum (Al), iron (Fe) and the amount of organic
substances (UV254), whose concentrations are determined in the internal laboratory of
the Butoniga DWTP by standard analytical methods according to ISO standards [21] and
standard methods for the examination of water and wastewater [22].

For the calculation of WQI, the following parameters were used: temperature, pH, tur-
bidity, KMnO4, NH4, Mn, Al and Fe; while for the prediction of WQI, along with the other
parameters, oxygen concentration, total organic carbon and UV254 were additionally used.

The data were pre-processed regarding to the modelling and research goal. For the
WQI prediction models, the entire span of the measured data was used, from 2011 to 2020,
while missing data were managed with a cubic spline interpolation.

3. Materials and Methods
3.1. Modelling Methods; Rule-Based Models

Rule-based regression models for numeric prediction are yet another model repre-
sentation, where the models are interpreted as a set of IF THEN rules, where each rule is
associated with a multivariate linear model. A rule indicates that, whenever a case satisfies
all the conditions, the linear model is appropriate for predicting the value of the target
attribute. The algorithms for rule induction mostly represent different variations of the M5
algorithm. The algorithm implemented in a software package WEKA [23] was applied for
modelling, in which the variation of the M5 algorithm (M5P) was enhanced by combining
model-based and instance-based learning [24].

After the rule-based models are constructed from the training (learning) set of data, it
is necessary to assess the model quality, i.e., the accuracy of prediction. This can be done by
simulating the model on a testing set of data and comparing the predicted values of the
target with the actual values. Another option is to employ a cross-validation method. The
given (training) dataset is partitioned into a chosen number of folds (n). In turn, each fold is
used for testing, while the remainder (n−1 folds) is used for training. The final error is the
averaged error of all the models throughout the procedure. The size of the error between
the actual and the predicted values can be calculated by several measures to evaluate the
model accuracy: root mean-squared error, mean absolute error, root relative squared error,
relative absolute error, and correlation coefficient (R) [23].

In this research, for the experiments, the accuracy of the prediction models was
evaluated through the correlation coefficient, and the quality of the models was done using
the cross-validation method in the software package WEKA [23].

3.2. Water Quality Index

To calculate WQI, Croatian drinking water quality standards and recommendations
were used [19], so that the resulting WQI represents water appropriateness for use in the
drinking water supply. The WQI was conducted in three steps.

In the first step, each of the 8 parameters is assigned weight (wi) according to its
relative importance in the total quality of the drinking water (Table 1). A maximum weight



Sustainability 2022, 14, 11481 6 of 16

of 5 is assigned to Mn, Al and Fe as a parameter, which has great impact in water quality
assessment for the Butoniga reservoir and for drinking water production [18]. Furthermore,
temperature, oxygen concentration and UV254 were assigned a minimum weight of 1,
because these parameters are not harmful or toxic at the expected concentrations for
drinking water production [18].

Table 1. Relative weight of each parameter.

Parameter Limit Values [19]